



TEST REPORT

APPLICANT: SOIF REPORT NO. : M270-19-11821

SAMPLE RECEIVED DATE : 2019-09-24

TEST STARTED DATE : 2019-09-24 **REPORT ISSUED DATE** : 2019-10-02

PAGE : 1 OF 2

DESCRIPTION: ONE(1) PIECE OF SUBMITTED CUTTING SAID TO BE SHEET.

ITEM: INTERIOR FILM SD315-16[19-35]

TEST CONDUCTED: AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGE.

PREPARED AND CHECKED BY FOR FITI

HAK IOO I EE

HAK JOO LEE QUALITY MANAGER AUTHORIZED BY FOR FITI

Jun Je 400 JE-GOO JUN PRESIDENT

* Report Verification No.: 1H5U-M56F-AP41 *

(You can see the authenticity of your test report through the above "Report Verification No." at FITI homepage.)



Tel: 043-711-8800 Fax: 043-711-8804

REPORT NO.: M270-19-11821

PAGE : 2 OF 2

01. HEAVY METAL'S CONTENT: mg/kg

ITEMS	TEST RESULT #1	TEST METHOD	DETECTION LIMIT
CADMIUM (Cd)	LESS THAN 1	IEC 62321-5 : 2013	1
LEAD (Pb)	LESS THAN 10		10
MERCURY (Hg)	LESS THAN 0.1	IEC 62321-4 : 2013	0.1
CHROMIUM VI (Cr VI)	LESS THAN 0.1	IEC 62321-7-2 : 2017	0.1

NOTE) THE TEST WAS CONDUCTED AFTER REMOVING THE RELEASE PAPER BY CLIENT'S REQUEST.

** End of The Report **

SAMPLE: